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Report No. : FR4D2714A
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SPORTON LAB.

FCC RF Test Report

Report No. : FR4D2714A

Appendix B. AC Conducted Emission Test Results

: Temperature : 22~24°C
Test Engineer : |Nathon = "
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2025-02-13
100 Level {(dBuV)
87.5
75.0
62.5 FEC15C-aP
|
50.0 | FCC 15C_AVG
375
q
25.0 ;
125
015 0.5 1 2 5 10 20 30
Frequency {(MHz)
Site : CO02-5Z
TMET : B65317070019635/865317070019627
Over Limit Read LISN Cable
Freg Lewel Limit Line Level Factor Loss Remark
MHz dBuv dB dBuv dBuV dB dB
1 @8.15 37.8e5 -18.77 55.82 17.28 9.66 18.19 Average
2 * @8.15 485.85 -16.97 B5.82 29.88 9.66 1@.19 QP
3 @.18 38.47 -23.95 54.42 18.68 9.69 1@.18 Average
4 @.18 42.57 -21.85 a4.42 22.78 9.69 1@.18 QP
5 8.28 28.49 -25.85 53.54 8.68 9.71 18.18 Average
[ @8.28 4@.89 -23.45 B3.54 28.28 9.71 1@.18 QP
7 9.25 24.82 -27.82 5l.64 4.1@ 9.72 18.28 Average
a8 8.25 35.12 -26.52 b6l.64 15.28 9.72 1la.28 QP
9 @8.51 31.92 -14.83 46.80 12.08 9.68 18.24 Average
1@ @.51 37.82 -18.18 b56.88 17.98 9.68 1@.24 QP
11 3.72 28.23 -25.77 46.e8 8.38 9.686 1@.27 Average
12 3.72 31.73 -24.27 56.8@ 11.88 S9.66 18.27 QP
Sporton International Inc. (ShenZhen) Page Number : Bl of B2
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saronas. FCC RF Test Report

Report No. : FR4D2714A

: Temperature : 22~24°C
Test Engineer : |Nathon = "
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2025-02-13
100 Level (dBuV) &
87.5
75.0
62.5 FEC15C_aP
|
50.0 | FCC 15C_AVG
375 A
25.0 f
125
%015 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : C002-57
Condition : FCC 15C_QP LTSN_2025-N NEUTRAL
Over Limit Read LISN Cable
Freq Lewel Limit Line Level Factor Loss Remark
MHz dBuv dB dBuv dBuv dB dB
1 @.15 35.34 -28.66 56.88 15.68 9.55 18.19 Average
2 @8.15 47.84 -18.96 6b0.8@ 27.38 9.55 1@.19 QP
3 @8.17 34.84 -28.82 54.86 14.98 9.76 1@.18 Average
4 * .17 46.14 -18.72 64.806 26.28 9.76 1@.18 QP
5 @8.31 25.56 -24.58 58.86 5.58 9.85 1@.21 Average
B 8.31 33.76 -26.38 ©8.86 13.78 9.85 1@8.21 QP
7 e8.44 38.88 -16.27 47.15 18.98 9.75 18.23 Average
a8 8.44 35.88 -19.87 57.15 18.18 9.75 1@8.23 QP
9 @8.61 25.88 -28.12 46.86 6.88 9.684 18.24 Average
1@ 8.61 35.18 -28.82 56.88 15.38 9.64 18.24 QP
11 9.58 24.93 -25.87 G56.ea 5.18 9.84 1@.19 Average
12 9.58 33.63 -26.37 o8.88 13.88 9.64 18.19 QP
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
Sporton International Inc. (ShenZhen) Page Number : B2 of B2
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srarron Las. FCC RF Test Report Report No. : FR4D2714A

Appendix C. Radiated Spurious Emission

Relative Humidity : 48~49%

Test Engineer : Wenbo Xiao

Temperature : 24°C~25C

Radiated Spurious Emission Test Modes

Band n Data

Mode (MH2) Antenna Modulation Channel | Frequency Rate RU | Remark
Mode 1 | 2400-2483.5 8 Bluetooth BR_GFSK 00 2402 1DH5 @ - -
Mode 2 | 2400-2483.5 8 Bluetooth BR_GFSK 39 2441 1DH5 @ - -
Mode 3 | 2400-2483.5 8 Bluetooth BR_GFSK 78 2480 1DH5 @ - -
Mode 1 | 2400-2483.5 8 Bluetooth BR_GFSK-LF 00 2402 1DH5 @ - LF

8 Bluetooth BR_GFSK 00 2402 1DH5 @ - -
Mode 4 CO_TX

1 LTE B13 - - -

Summary of each worse mode

Mode Modulation ’Ch.’ (',:\;qu) ’ (dE?(/e/Im) (dllilun\v/tm) M(ng)m Pol.‘ IZ(\e/zgk ‘ Result | Remark
1 Bluetooth BR_GFSK 00 2352.00 43.45 74.00 -30.55 | V | PEAK Pass | Band Edge
1 Bluetooth BR_GFSK 00 7206.00 64.77 74.00 -9.23 | V | Peak @ Pass | Harmonic
2 Bluetooth BR_GFSK 39 - - - - - - - Band Edge
2 Bluetooth BR_GFSK 39 7323.00 64.08 74.00 -9.92 | V | Peak Pass | Harmonic
3 Bluetooth BR_GFSK 78  2486.73 43.37 74.00 -30.63 | V | PEAK Pass | Band Edge
3 Bluetooth BR_GFSK 78  4960.00 54.39 74.00 -19.61 | V | Peak Pass | Harmonic
1 Bluetooth BR_GFSK-LF | 00  32.91 30.92 40.00 -9.08 | V | Peak Pass LF
4 Bluetooth BR_GFSK 00 2379.51 43.34 74.00 -30.66 | V | PEAK Pass | Band Edge
4 Bluetooth BR_GFSK 00 7206.00 63.92 74.00 -10.08 | H | Peak Pass | Harmonic
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searran cas. FCC RF Test Report Report No. : FR4D2714A

Pol. Horizontal Fundamental
. Leel i) Date: 2026-02-24 . Lol #alin) Date: 2025-02-24
1225 1225
813 813
ﬂ PEAK_T4
00 { \ 00
525 25
1 N w o]
Peak " " ok I " IR I o ) bl .
115 115
il i 352, 11, 1, 5 oo 1400 1800. 2200. 2600. 3000
Frequency (M) Frequency (WH)
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Widn B & g bR B B @ dg Widoh B 0 B0 bR B B o dg
1 247,38 43.32 74.00 -30.68 4139 30.77 532 3416 111 292 PEAK 1 260200 85.06 ------ ------ 83.05 30.78 537 M4 111 M2 PEN
1 34738 1853 4.00 -35.47 16,60 30.77 530 3416 111 292 AVERAGE 7 200200 60.27 ----en -eeee- 38,26 30.78 537 3414 111 292 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C20of C12
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searran cas. FCC RF Test Report Report No. : FR4D2714A

Pol. Vertical Fundamental
. Leel i) Date: 2026-02-24 . Lol #alin) Date: 2025-02-24
1225 1225
813 813
A PEAK_T4
00 00
) WJH\ )
i " A ¥ 4 A b
Peak % it * - i~ ranin bt pitriod
115 115
il i 352, 11, 1, 5 oo 1400 1800. 2200. 2600. 3000
Frequency (M) Frequency (iH)
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Widn B & g bR B B @ dg Widoh B 0 B0 bR B B o dg
1 235200 43.43 74.00 -30.53 4151 30.77 533 3416 300 267 PEAK 1 280200 71.63 ----= -=---- 69.64 30.78 5.37 414 300 267 PEA
7 235200 18.66 34.00 -35.34 16.72 30.77 533 3416 300 267 AVERAGE 7 200200 46.8 ------ - 44.85 30.78 5.37 3414 300 267 AVERAGE
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seomron 1as. FCC RF Test Report

Report No. : FR4D2714A

Pol. Horizontal Vertical
Data: 1 Data: 2
1 g Level {dBuVim} Date: 2025-02-25 1 4nLevel (dBuVim) Date: 2025-02-25
122.5) 122.5
1050 1050
87.5 87.5
PEAK 74 PEAK 74
70 700 3
Peak w25 4 2 AVG_54 525 AVG_54
-vM-/'JJA
Avg 350 350
17.5) 17.5]
3000 7600. 12200. 16800. 21400. 26000 3000 T7600. 12200. 16800. 21400. 26000
Frequency (MHz) Frequency {MHz)
Over Limit ReadAntenna C(able Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBu¥/m dBuw  dB/m B B cn deg MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB cm deg
1 4804.00 51.89 -22.91 74.00 70.66 36.39 8.88 64.84  --- --- Peak 1 4804.66 58.41 -23.59 74.80 69.98 36.39 8.83 64.34 - --- Peak
2% 7206.00 53.71 -20.29 74.00 71.58 36.99 10.18 65.84  --- --- Peak 2% 7206.60 64.77 -9.23 74.80 82.64 36.99 10.18 65.84 - --- Peak
3 7206.00 28.92 -25.08 54.00 46.79 36.99 10.18 65.84  --- --- Mverage 3 7206.08 39.98 -14.02 54.00 57.85 36.99 10.18 65.04 --- --- hverage
Sporton International Inc. (ShenZhen) Page Number : C4 of C12
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searran cas. FCC RF Test Report Report No. : FR4D2714A

Pol. Horizontal Vertical
Date: 202502-25 Date: 202502-25
1 4ﬂLmI (dBuVim) 1 4eLt!mI (dBuVIm)
1225 1225
1050 1050
875 875
PEAK_T4 PEAK_74
700 ) 700 3 !
25 VG 54 25 1 AVG_54
Wwﬂ’w o o bl - e T o
Peak prwrt™” penets”
30 350
Avg 113 115
3000 6000. 9000 12000, 15000, 18000 000 6000. 9000. 12000, 15000, 18000
Frequency (WHz) Frequency (1THz)
Linit Read  Ant Cable Preamp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBul/m dBuV/m  dB BV dB/m  dB B deg Mz dBuV/m dBu/m  dB dBwV dB/m B B o deg
1 4882.00 7.9 74.00 -26.04 67.57 36.51 B8.70 64.82 ---  --- Peak 1 4882.00 53.08 74.00 -20.92 72.69 36.51 B8.70 64.82 ---  --- Pesk
2 4882.00 23.17 54.00 -30.83 42.78 36.51 6.70 64.82 ---  --- Average 1 4882.00 28.29 54.00 -25.71 47.99 36.51 &8.70 64.82 ---  --- Average
3 T30 60.59 74.00 -13.41 78.53 36.88 10.18 65.00 ---  --- Peak 3 73B.00 6408 74.00 -9.92 82.00 36.88 10.18 65.00 ---  --- Peak
4 T733.00 35.80 54.00 -18.20 53.74 36.88 10.18 65.08 ---  --- Average 4 735.00 39.29 54.00 -14.71 5.3 36.88 10.18 65.08 ---  --- Average
Sporton International Inc. (ShenZhen) Page Number : C50f C12
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searran cas. FCC RF Test Report Report No. : FR4D2714A

Pol. Horizontal Fundamental
. Lol Date 0260024 . Lol Date 20602:4
1225 1225
1
il A il
} \ PEAK_BE T4 PEAK_T4
00 100
Peak B0 e Y R
115 115
un U528 646 764 882 2500 1000 1400. 1800. 2200. 2600. 3000
Frequency (1H) Frequency (H)
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi Bl Bulfn B b B B B o de Wi Bl dulfn B bV Bfn B B o deg
1 M9L10 43.35 74.00 -30.65 4118 30.80 5.47 .00 M3 288 PEAK 1 280.00 91.84 ---evs --ees 89.69 30.80 5.46 M1 M3 M8 PEK
1 M9L1D 18.56 5400 -35.44 1639 .80 5.47 .10 M3 288 AVERAGE 1 MB0.00 67.05 -ee -eeeee 6090 30.80 5.46 M1 M3 288 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C6 of C12
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searran cas. FCC RF Test Report Report No. : FR4D2714A

Pol. Vertical Fundamental
. Leel i) Date: 2026-02-24 . Lol #alin) Date: 2025-02-24
1225 1225
1
813 & 813
[ \ PEAK_BE 14 PEAK_T4
00 00
1 dh Mg
Peak - h i - et % ' p— it
115 115
U U528 46 Ui64 U882 50 oo 1400 1800. 2200. 2600. 3000
Frequency (1Hz) Frequency (WH)
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Widn B & g bR B B @ dg Widoh B 0 B0 bR B B @ dg
1 288673 43.37 74.00 -30.63 41.22 30.80 5.6 3411 272 251 PEAK 1 2080.00 B89.84 ------ ------ §7.69 30.80 5.6 411 2 BIPEAK
7 248673 18.58 34.00 -35.42 16.43 30.80 5.46 3411 272 251 AVERAGE 7 2080.00 65,09 ----e- -eee- 62.90 30.80 5.46 3411 272 251 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C7 of C12
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seomron 1as. FCC RF Test Report

Report No. : FR4D2714A

Pol. Horizontal Vertical
Date: 202502-25 Date: 202502-25
1 _wLmI (dBuVim) 1 _wLeveI (dBuVIm)
1225 1225
1050 1050
875 875
PEAK_T4 PEAK_74
700 700 !
1 MG 54 1 AVG 54|
o w S, b B st ) o MWWWMMM“ bk + - i
Peak oot ptu”
30 30
Avg 113 115
3000 6000. 9000. 1 15000, 18000 3000 6000. 9000. 12000, 15000, 18000
Frequency (WHz) Frequency (1THz)
Linit Read  Ant Cable Preamp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBul/m dBuV/m  dB BV dB/m  dB B deg Mz dBuV/m dBu/m  dB dBwV dB/m B B o deg
1 4960.00 51.54 74.00 -12.46 71.25 36.64 B.46 64.81 -~ --- Peak 1 4960.00 54.30 74.00 -19.61 74.10 36.64 B.46 64.B1 --- - Peak
2 4960.00 26,75 54.00 -27.25 46.46 36.64 6.46 64.81 - --- Average 1 4960.00 29.60 54.00 -24.40 49.31 36.64 8.46 64.81 - - Average
3 7M0.00 5342 74.00 -20.58 7146 36,76 10.17 6497 - --- Peak 3 7A40.00 52.67 74.00 -20.33 7071 36.76 10.17 64.97 - -- Peak
4 7440.00 28.63 54.80 -15.37 46.67 36.76 10.17 64.97 ---  --- Average 4 7440.00 27.88 54.00 -26.12 45.92 36.76 10.17 64.97 - - hverage
Sporton International Inc. (ShenZhen) Page Number : C8 of C12
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seomron 1as. FCC RF Test Report

Report No. : FR4D2714A

Pol. Horizontal Vertical
Level (dBuVim) Date: 2025-02-25 Level (tBulim) Date: 2055-02-25
600 600
FCCCLASSB FCCCLASSB]
» Z » -
— —
I | wl |
4 § 5 y
0 EI J A 0 E M eI A
9 PR Y 2 A TIRTRATEINT U "
200 IUmnl e ﬂmﬂﬁ"ﬁ‘"‘w 200 | M | el
L T LY
Peak 100 m‘.‘r"lM 100
k] 23 18, 12 806, 1000 k] b2 18, 12 806. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuV/m dBuV/m  dB BV dB/m B B em deg Miz dBuV/m dBuV/m  dB dBY dB/m B B om o deg
1 30.00 21.73 40.00 -18.27 27.41 15.29 @.53 .50 - --- Peak 1 2.9 30.92 40.00 -9.08 38.24 KI5 Q.55 M6 - - Peak
2 1513 20.78 43.50 -2.72 M.32 16.78 1.7 3159 - --- Peak 2 157.07 1.91 43.50 -1.59 35.55 16.67 1.28 3.59 - --- Peak
3 26571 25.95 46.00 -20.05 36.45 19.33 1.70 3153  ---  --- Peak 3 31421 26.20 46.00 -19.80 36.28 19.64 1.85 31.57 ---  --- Peak
4 31421 27.84 46.00 -18.16 37.92 19.64 1.85 3L57  ---  --- Peak 4 547.98 26.79 46.00 -19.21 29.55 26.09 2.45 3130 ---  --- Pesk
5 648.86 26.45 46.00 -19.55 28.24 26.76 2.65 31.20 ---  --- Peak 5 79.30 28.15 46.00 -17.85 27.50 28.81 2,93 31.09 ---  --- Pesk
6 9%5.38 30.65 46.00 -15.35 26.60 31.64 3.24 30.83  ---  --- Peak 6 96120 31.40 54.00 -22.60 27.21 31.76 3.25 30.82 ---  --- Pesk
Sporton International Inc. (ShenZhen) Page Number 1 C9 of C12
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searran cas. FCC RF Test Report Report No. : FR4D2714A

Pol. Horizontal Fundamental
. Leel i) Date: 2026-02-25 . Lol #alin) Date: 2025-02-25
1225 1225
813 813
H \ PEAK_T4
00 I l 00
525 25
1 | o
Peak w T " g e et ol
115 115
il i 352, 11, 1, 5 oo 1400 1800. 2200. 2600. 3000
Frequency (1) Frequency (iH)
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Widn B & g bR B B @ dg Widoh B 0 B0 bR B B o dg
1 2363.13 43.00 74.00 -30.94 41,10 30.77 534 3415 291 299 PEAK 1 2602.00 88.51 ------ ------ 80,50 30.78 5.37 4.4 91 199 PEN
1 56313 18.27 .00 -35.73 1631 30.77 534 3415 291 299 AVERAGE 7 0200 63.72 ---eee -eeee- 6171 30.78 5.37 4.4 291 299 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C10 of C12
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seomron 1as. FCC RF Test Report

Report No. : FR4D2714A

Pol. Vertical Fundamental
. Leel i) Date: 2026-02-25 . Lol #alin) Date: 2025-02-25
1225 1225
1080 1080
813 813
ﬂ PEAK 74
00 00
1 b rieatri, e
Peak e o o] " I . -
115 115
il i 352, 11, 1. 5 oo 1400, 1800. 2200. 2600. 3000
Frequency (M) Frequency (WH)
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Widn B & g bR B B @ dg Widoh B 0 B0 bR B B o dg
1 57951 43.34 74.00 -30.66 4136 30.78 5.35 3413 194 263 PEAK 1 202.00 83.66 ------ ------ BL65 30.78 537 .14 194 263 PENK
1 17951 18,55 4.00 -35.43 16,57 30.78 535 3415 194 263 AVERAGE 1 20200 38.87 -----r -eeee- 36.86 3078 5.37 3414 194 263 AVERAGE

Sporton International Inc. (ShenZhen)

TEL : +86-755-86066985
FCC ID: 2AUYFRMX5078
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seomron 1as. FCC RF Test Report

Report No. : FR4D2714A

Pol. Horizontal Vertical
Data: 1
. Level (dBulim) Date: 2025.02.25 Data: 2
4 Level (dBuVim) Date: 2025-02-25
104
12251
474
87.5(
PERRTH PEAK_74
T 7 7
3
G 5 AVG 54
1 " TRV PO O
i gt
Peak W'AM ey i 1Mwwm4 s A
Avg
175 1. 1
o . 7800, 120, 14600, 16000 1000 1400 7800. 11200, 14500, 18000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos q"_e" Li'!'i-t ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m B dBV/n  dBV  dB/m I & @ deg MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB cm deg
1 4804.60 43.24 -30.76 74.80 62.81 36.39 8.88 64.84  --- - Peak
; ﬁ‘: ‘;;i;%ggg Z;“z j;;i ;Zgg ::: g'ﬁ o :“k 2 4804.00 18.45 -35.55 54.60 38.02 36.39 B8.88 64.84  ---  --- Average
ey Bt : : ' . e T Average 3% 7206.00 60.27 -13.73 74.60 78.14 36.99 10.18 65.84  --- - Peak
3% 726,00 63.92 -10.68 74.00 6179 36.99 10.18 65.04 - --- Peak 4 7206.80 35.48 -18.52 54.80 53.35 36.99 10.18 65.84  ---  --- Average
4 70600 39.13 -14.87 54.00 57.00 36.99 10.18 65.04 ---  --- Average
Note: The frequency point over limit line is LTE Band 13 RF signal which can be ignored.
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SPORTON LAB.

Appendix D. Duty Cycle Plots
DH5 on time (One Pulse) Plot on Channel 39

KEy;\ghtSpenmm Ana\yzev PART 15.407 (0dB) ANT3117_0057 HORIZONTAL 3m
[ SensE:INT] MALIGN OFF
#Avg Type: RMS

5 DC
Marker4 1. 36000 ms

s~ Trig: FreeRun

PNO: Fast
#Atten: 10 dB

IFGain:Low
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DH5 on time (Count Pulses) Plot on Channel 39

= |
25

Keysight Spectrum Analyzer - PART 15 407 (0dB) ANT2117_0057 HORIZONTAL 3m
SENSE:INT|

M\ALIGN OFF |
#Avg Type: RMS

RF | 50 Q
Center Freq 2.441000000 GHz .
PNQ: Fast —»— 1rig: FreeRun
IFGain:Low Atten: 10 dB

Sweep 100.0 ms (1001 pts)

Center 2,441000000 GHz
Res BW 1.0 MHz

#VBW 1.0 MHz

STATUS

fse

Note:
1. Worst case Duty cycle = on time/100 milliseconds =2 *2.88 / 100 = 5.76 %

2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB

3. DHS5 has the highest duty cycle worst case and is reported.
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